
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer 9/27/2024 

X  Amy M. Bellanca (signed) 
Amy M. Bellanca, P.E. / Acting Engineer Manager 10-7-24 

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0041742 

Facility Type Municipal APS ID 595638 

Major / Minor Major Authorization ID 1459893 

a 
Applicant and Facility Information 

a 

Applicant Name 
Nazareth Borough Municipal Authority 
Northampton County (NBMA) 

 
Facility Name Nazareth Borough WWTP 

 

Applicant Address PO Box A, 872 Tatamy Road  Facility Address 872 Tatamy Road   
[...]
Shoeneck Creek (in addition to the POTW contribution). For example, the 10/27/2003 DEP (Sherril R. 
Wills, Biologist) Cause and Effect Survey indicated dry stream conditions and large upstream sinkhole. 
Shoeneck Creek was noted to be dry during visit, with whole channel looking like it had been redug and 
very straight from STP Outfall to downstream UNT (POFU used in previous NPDES permit water quality 
modeling). The UNT was noted to have high total hardness (346 mg/l CaCO3).  

• Low Flow Value: This is an unusual situation. Shoeneck Creek is a perennial stream upstream of the POTW, but 
upstream area has been subject to hydromodification (historic and ongoing cement plant mining 
activities/pumping plus apparent stream rerouting) and sinkholes  to the point that it has been and continues to be 
a dry stream at the POTW Outfall (with POFU previously determined at downstream UNT confluence about 0.13 



NPDES Permit Fact Sheet NPDES Permit No. PA0041742 
Nazareth Borough WWTP  
 
 

7 

miles downstream of Outfall No. 001). DEP Biologist indicates that the groundwater flow direction also differs from 
the dry reach flow direction (losing stream scenario), likely from historic stream rerouting. 

o The DRBC Docket assumed a 0.17 MGD (0.26 CFS) Q7-10 low flow for Schoeneck Creek at the WWTP 
discharge (001), equivalent to the 0.1 CFS/square mile DEP statewide LFY default. In reality, there might 
not be any dry weather flow due to loss of upstream flow to sinkhole and undefined quarry pumping 
impacts. 

o USGS PA Streamstats estimated 0.258 CFS for a 2.58 square mile drainage area at the dry Outfall No. 
001 (below regression equation range), which is at the 0.1 CFS/square mile DEP Statewide LFY default. 
If the stream ever is restored, this would be the likely best Q7-10 low flow value. 

o Previous POFU modeling assumptions are dubious. There is no existing stream gage on Shoeneck or 
Bushkill Creeks. Previous modeling assumed USGS Gage 01452500 (Monocacy Creek at Bethlehem) 
was a comparable stream for use to calculate an LFY, but that is dubious due to site-specific conditions. 
0.297 CFS/square mile was assumed in previous renewal Fact Sheet (2018 modeling) but for a 6.39 
square mile drainage area. 0.250 CFS/square mile assumed in 2013 modeling but for 6.43 square mile 
drainage area. 2017 PEL Letter (2.1 MGD) Modeling in the past used 0.250 CFS/square miles for a 6.38 
square mile drainage area.  

o Recalculated LFY/Q7-10 Low Flow: Calculated an adjusted 0.156 CFS/square mile LFY for 
conservatism (to exclude lost stream flows). Additional site-specific information such as (current) 
watershed quarry pumping/discharge rates and geological information would be needed to justify 
a higher Q7-10 low flow and/or LFY value at this time. 

▪ USGS PA Streamstats estimated 1.63 CFS Q7-10 low flow for a 5.98 square mile drainage area 
at the Shenandoah Creek Confluence with UNT (equivalent to LFY of 0.2752 LFY). USGS PA 
Streamstats uses all available watershed gage data but is impacted here by site-specific 
conditions and lack of existing local gages for updated stream flow data. The LFY is consistent 
with historic quarry pumping discharges being a significant source of stream flow in the 
watershed during low flow conditions. However, it assumes here a contribution from the dry reach 
drainage area that is not present during dry conditions. 

• The UNT drainage area contribution was estimated 3.38 square miles by PA 
Streamstats, which is the actively contributing stream flow area (but below the regression 
equation range, preventing use of the calculated UNT Q7-10 low flow value).   

• The dry reach Shoeneck Creek drainage area is 2.6 square miles by subtraction (~43% 
of area).  

▪ Used the LFY method (POFU location) to derive the overall watershed LFY (0.2753) for 
Shoeneck Creek watershed at the closest point to the POTW (in the absence of scientific site-
specific data).  

• UNT Flow: 0.93 CFS at Q7-10 low flow for 3.38 square mile contributing drainage area is 
the available stream flow in Shenandoah Creek at POFU. 

• Adjusted LFY: Dividing 0.93 CFS by 5.98 square mile drainage area, the adjusted LFY is 
0.1555, rounded up to 0.156 CFS/square mile.  

• Causes for Impairment: 
o Aquatic Life: URBAN RUNOFF/STORM SEWERS - SILTATION; AGRICULTURE - SILTATION; URBAN 

RUNOFF/STORM SEWERS - FLOW REGIME MODIFICATION:  
▪ This facility is not expected to be a contributing source if TSS permit limits are met. No 

construction is presently proposed. 
▪ Nazareth Borough has MS4 NPDES Permit No. PAG132261, Nazareth Township has MS4 

NPDES Permit No. PAI132234, and Bushkill Township has MS4 NPDES Permit No. PAI132219 
which will help to address any urban stormwater contributions to stream impairment. 

▪ There are some IW Stormwater discharges upstream, but they are not expected to contribute to 
stream impairment if they comply with the PAG-03 IW Stormwater NPDES permitting 
requirements. 

o Fish Consumption: ATMOSPHERIC DEPOSITION – MERCURY: This facility is not expected to be a 
source of atmospheric mercury. 

o Recreational: Pathogens – source unknown (2015). In practical terms, dry stream conditions means little 
dilution for the treated sewage discharge or any wildlife contributions or any other discharges. The area 
was previously more agricultural, so follow-up may be needed in next NPDES Permit term to verify the 
POTW is not a contributing source.  

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0041742 
Nazareth Borough WWTP  
 
 

8 

 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 0  

 Latitude 40º 43' 52.47"  Longitude -75º 17' 8.30"  

 Quad Name Nazareth  Quad Code 1343 (6.22.1)  

 Wastewater Description: Stormwater  

 

 Receiving Waters 

Unnamed Tributary to Shoeneck  
Creek (WWF, MF) known locally as 
Nazareth Creek  Stream Code 4628  

 NHD Com ID 26046360  RMI 0.1100  

 Drainage Area ~3.38 square miles  Yield (cfs/mi2) -  

 Q7-10 Flow (cfs) See above  Q7-10 Basis See 001 section above.  

 Elevation (ft)  ~340 at confluence  Slope (ft/ft) -  

 Watershed No. 1-F  Chapter 93 Class. WWF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Impaired  

 Cause(s) of Impairment 
FLOW REGIME MODIFICATION, SILTATION, Pathogens (unknown source); Fish 
consumption (atmospheric deposition)  

 Source(s) of Impairment 
AGRICULTURE, URBAN RUNOFF/STORM SEWERS, URBAN RUNOFF/STORM 
SEWERS  

 TMDL Status -  Name -  

 

 Background/Ambient Data Data Source  

 pH (SU) 7.83  
2003 DEP Biologist (Sherril Leap) Cause & Effect Survey 
Station 3 (UNT) sampling.  

 Temperature (°C) 14.60  See above.   

 Hardness (mg/L) 283  Application information.   

 Iron, Total (ug/l): 242.0  
2003 DEP Biologist (Sherril Leap) Cause & Effect Survey 
Station 3 sampling.  

 Zinc, Total (ug/l) 268.0  
See above. No assimilative capacity. Similar results for 
Shoeneck Creek sampling points.  

 Manganese, Total (ug/l) 15.0  See above.  

    

 Nearest Downstream Public Water Supply Intake North Penn Water Authority (per DRBC Docket)  

 PWS Waters Delaware River   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) ~35 miles  
 

 
Changes Since Last Permit Issuance: Existing POTW IW Stormwater outfall being added to NPDES Permit.  
 
Other Comments: The main branch of Shoeneck Creek is dry during dry weather, with the UNT being the POFU and the 
source of stream flow during dry weather (i.e. background at POFU). The UNT receives several quarry discharges. 
 
 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0041742 
Nazareth Borough WWTP  
 
 

9 

 
Treatment Facility Summary 

A 

Treatment Facility Name: Nazareth Borough Municipal Authority WWTP 
 

WQM Permit No. Issuance Date Scope 

4809403-A1 6/21/2023 The installation of a new Ultraviolet (UV) Light Disinfection 
System at the existing wastewater treatment plant. Associated 
manholes, piping, and UV Building (along with relocation of some 
existing pipes). Per IRR: Chlorination will no longer be used as 
the primary disinfection method at the WWTP once the UV 
system is installed and operating. Chlorine will only be used in 
emergency situations where the UV system has catastrophically 
failed. The physical chlorine contact tank will remain and all 
proposed work associated with this permit occurs after the 
chlorine tank. This UV system can deliver a design dose of >30 
mJ/cm2 at a flow rate of 12 MGD with a 65% UV Transmittance 
(UVT). 

4809403 3/9/2010 Upgrade existing WWTP including construction of two (2) 
additional intermittent Cycle Extended Aeration System (ICEAS) 
basins, installation of a centrifuge dewatering system to replace 
the existing belt filter press, a new plant generator, and 
associated mechanical/electrical equipment upgrades (per 
subsequent amendment IRR). 

4803403 11/25/2003 Re-rate from 1.3 MGD to 1.6 MGD – no construction involved 

4894402 12/19/1994 Sewage Treatment Plant rerating from 1.10 MGD to 1.30 MGD, 
with no construction change. STP description included influent 
screen, aerated grit chambers, influent pumps, splitter box, 
SBRs, chlorine contact tanks, post-aeration flume, aerobic 
digesters, a belt filter press, and a generator. 

4887432 6/15/1988 STP rerate to 1.1 MGD with two (2) SBRs replacing old Trickling 
Filter, two (2) chlorine contact tanks, sludge centrifuging deleted 
(sludge to be hauled offsite). The IRR noted that a “new effluent 
headwall” would be moved north along Shoeneck Creek from its 
current location. Special Condition II states: “When channel 
changes occur, the stream bed shall not exceed the original 
width and if a greater cross sectional area is required, an 
elevated flood plain must be put to use”. 

4887414 4/5/1988 STP for replacement of Trickling Filter with SBR and to expand to 
1.5 MGD (from pervious 0.7 MGD). Preliminary treatment 
building included bar screen, aerated grit chamber and 
wastewater pumping. UV disinfection system proposed. Sludge 
will be dewatered by belt filter press.  A new operational building 
(Admin building) constructed. IRR noted that this was the first 
SBR facility in PA.  

4885402 9/5/1985 Covered Sludge Drying Beds and removal of previous two sludge 
lagoons and unpermitted sludge polishing ponds. IRR noted that 
this project included relocation of portion of Shoeneck Creek 
adjacent to the old sludge lagoons. 

Other -  There is a large assortment of NBMA WQM permits for pump 
stations, sewers and sewer extensions. Some permits were 
originally issued to the “Nazareth Sewer Company” (as listed in a 
7/20/1972 document) prior to the NBMA. 

 

A 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor 
UV* 

 1.6 



NPDES Permit Fact Sheet NPDES Permit No. PA0041742 
Nazareth Borough WWTP  
 
 

10 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.6 4003 Not Overloaded Combination** Land Application 

*Application indicated sodium hypochlorite would be used for emergency disinfection if needed. 
**Four aerobic digesters in series. Centrifuge dewatering system. Class B biosolids are used for agricultural utilization with 
Class B pathogen reduction and vector attraction reduction. 
 
Changes Since Last Permit Issuance: UV system under construction. 
 
 
Other Comments:  
 

• Treatment Plant includes four (4) ICEAS SBRs operated in series with non-continuous discharge to Outfall No. 
001 (2895 GPM or ~4.17 MGD decant rate). Application indicates the initial SBR is used to aerate, settle and 
decanting, with solids transferred to the three other SBRs for aeration, settling and decanting. Mean cell resident 
time was estimated to range from 30 to 90 days. The facility upgraded to SBRs in 1990 per 2023 Chapter 94 
Report. 

• Phosphorus chemical removal in addition to biological nutrient removal (TN by anoxic cycles and TP by both 
biological/chemical treatment). 

• Solids are dewatered by centrifuge with goal of a Class B biosolid (Non-Exceptional) under PAG082205. 
Pathogen/vector reduction required prior to agricultural usage. All dewatered biosolids are stored in a covered 
area.  

• No hauled-in wastes 

• Headworks upgrade planned in next five (5) years (with Inspection Report indicating it would include a new grit 
removal system and storage towers for the Process Masters Mastercat 4239 phosphorus removal chemical). 

 
Minimum Monthly Average reduction: The 2022 and 2023 Chapter 94 Reports indicates 99% reduction of CBOD5 and 
TSS. 
 
2022 & 2023 NBMA Chapter 94 Report: The Report (prepared by HRG Inc.) did not include the DEP Form or DEP 
spreadsheet. 

• No existing or projected overloading (1.6 MGD hydraulic design capacity; 4003 lbs BOD5/day organic design 
capacity): 

o 2022 Report: 
▪ AADF: 1.227 MGD  
▪  3-month Max daily Flow: 1.519 MGD (April – June) 
▪ Average Daily Organic Load: 2,252 lbs BOD5/day 
▪ Report indicated: “In the past, the volume of the chlorine contact tanks was the limiting individual 

unit process when establishing the hydraulic design capacity of the WWTP”. 
▪ Projected Growth: 312 total new connections projected over next 5 years. There is a table 

breakdown of EDUs per area for the projected development.  

• They assume 200 GPD/EDU. 

• They assume 0.40 lb/EDU (DWFM default is 0.17 lb/day per capita). 
o 2023 Report: 

▪ AADF: 1.180 MGD  
▪  3-month Max daily Flow: 1.317 MGD (December 2022 – February 2023) 
▪ Average Daily Organic Load: 2,516 lbs BOD5/day 
▪ Max Month Organic Load: 2,980 lb BOD5/day 
▪ Projection: They indicated a total of 285 EDUs in the next 5 years, ~5% increase in loadings. 

They included a projected development table that indicated when and where the new connections 
were expected. 

o Renewal Application Information: Application indicated a total of 12,797 persons, equating to 1.28 MGD 
dry weather flow (at DWFM Default of 100 GPCD) and 2,176 lbs BOD5/day (at DWFM default of 0.17 lb 
BOD5/day/capita).  

▪ At a typical 2.5 persons per EDU, the service area would have 5119 EDUs based on population, 
discounting the small IW contributions (estimated at 1% of daily flows in application).  



NPDES Permit Fact Sheet NPDES Permit No. PA0041742 
Nazareth Borough WWTP  
 
 

11 

▪ The Chapter 94 Reports did not estimate the total existing EDUs but estimated that the projected 
285 EDUs would be a 5% increase, i.e. total EDUs in the 5700 EDU range. 

• O&M:  
o WWTP: No significant construction in 2022. NPDES application indicates UV system installation planned 

in June/July 2024. Annual maintenance on equipment includes inspection and/or servicing of all ICEAS 
and holding tank blowers, mixers, decanter drives, waste pumps, influent screen, grit removal equipment, 
centrifuge and generators. 

o Collection System:  
▪ The collection system is comprised of separate systems and consists of approximately 56 miles 

of sanitary sewers ranging in size from 8 inches to 18 inches. It includes a number of interceptors. 
▪ In 2022 NBMA commenced a 3-year, $8M sewer main and lateral lining program within the older 

sections of Nazareth Borough and Upper Nazareth Township. When completed, nearly 37,000 lf 
of sewer main and 800 laterals will have lined or replaced. In 2022, 6,297 feet of sanitary main in 
the oldest section of the collection system which consisted primarily of clay (terra cotta) pipe. 
Additionally,1,122 feet of sanitary laterals (103 laterals) were lined and 35 laterals were 
completely replaced. This multi-year sewer rehabilitation program is expected to significantly 
reduce I&I. 

▪ 2022: As part of routine maintenance on the collection system in 2022, approximately 1,200 feet 
(0.86 miles) of sewer laterals and main were cleaned/jetted which was accompanied with 1,000 
L.F. of televising. Ten (10) manhole frames and covers were replaced. Duke’s Root Control 